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Information leaflet for patients prescribed Utrogestan 100mg Capsules

WHY HAVE I BEEN PRESCRIBED 
UTROGESTAN 100MG CAPSULES?
Utrogestan 100mg capsule contains a 
female hormone called progesterone.  

Utrogestan 100mg Capsules will be 
prescribed alongside your oestrogen 
treatment. This is known as combined 
hormone replacement therapy (or HRT) 
and is the  recommended treatment for 
women who have a womb. 

This is because if your HRT contains only 
oestrogen the lining of the womb could build 
up and this can cause problems. By taking 
Utrogestan as well, this makes you shed the 
womb lining and prevents the problem. 

Utrogestan 100mg Capsules should always 
be taken as prescribed by your doctor.

Check-ups
Once you have started on HRT, you should 
see your doctor for regular check-ups (at 
least once a year). At these check-ups, 
discuss with your doctor the benefits and 
risks of continuing to take HRT.

REPORTING SIDE EFFECTS 

If you get any side effects, talk to your doctor, 
pharmacist or nurse. This includes any possible side 
effects not listed in this leaflet. You can also report 
side effects directly via the Yellow Card Scheme at: 
www.mhra.gov.uk/yellowcard or search for MHRA 
Yellow Card in the Google Play or Apple App Store. 
By reporting side effects you can help provide more 

information on the safety of this medicine.
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Precautions
Utrogestan 100mg Capsules contain 
soybean lecithin and should not be taken 
if you have a soya allergy. As there is a 
possible relationship between allergy to 
soya and allergy to peanut, if you have a 
peanut allergy you should also avoid taking 
Utrogestan 100mg Capsules, even though 
they do not directly contain peanut products.

Like all medicines, Utrogestan 100mg 
Capsules may cause side effects, although 
not everybody gets them. Please refer to 
the package insert contained in your pack 
of Utrogestan 100mg Capsules for the list of 
possible side effects. 

Where can I get more information?
Further information can be found in the 
package leaflet which is inside the Utrogestan 
box. Contact your doctor if you have any 
further questions about your Utrogestan 
100mg Capsules treatment.

Visit www.utrogestan.co.uk to find out 
more about Utrogestan 100mg Capsules as 
well as information on menopause, HRT, and 
lifestyle changes that may provide some 
relief to symptoms of menopause that you 
may be experiencing. 
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Score before starting HRTDate: ……/…… /.……….
3 months after starting HRTDate: ……/…… /.……….

6 months after starting HRTDate: ……/…… /.……….

Heart beating quickly or strongly

Feeling tense or nervous
Difficulty in sleeping

Attacks of anxiety, panic
Difficulty in concentrating

Feeling tired or lacking in energy
Loss of interest in most things

Feeling unhappy or depressed

Crying spells

Irritability

Feeling dizzy or faint

Headaches

Muscle and joint pains
Hot flushes

Sweating at night

Loss of interest in sex

Vaginal dryness

Urinary symptoms

Make sure you speak to your GP regularly about how you are feeling. 

Your symptoms may be a sign that a change to your treatment is needed. 

Menopause can be a challenging time with changes in hormones causing a number of symptoms, which are often 

different for each woman. Responses to HRT treatments can also vary. 

Which is why this simple tracker may help you to record your response to HRT treatment for the first 6 months. It is 

designed to help you to monitor the extent to which symptoms affect you and to support you in discussions with your 

GP about your experience with HRT. Write down as much detail as you can, ready for discussion with your doctor at 

your regular appointmentsPlease indicate the extent to which you are bothered by any of these symptoms at different stages of your treatment:

SCORING: 0 = Not at all ; 1 = A little ; 2 = Quite a bit ; 3 = Extremely

HRT Journey Diary

Healthy diet 

The fall in oestrogen levels in the body that happens during menopause can increase the risk of heart 

disease and osteoporosis (a condition where bones weaken, meaning they could break or fracture more 

easily). A diet that is low in saturated fat and salt, and high in calcium, magnesium and vitamins K and D 

can help to balance this increased risk.

Regular exercise 

Changes in mood, as well as experiencing anxiety and other symptoms that affect emotions are 

common during menopause. Regular exercise (typically around 150 minutes per week) may help to 

manage these symptoms as it has been shown to boost mood. Regular exercise is also important for 

heart and bone health.

Use relaxation techniques 

Mindfulness practices that help you to relax, such as breathing exercises, yoga or meditation may help 

to ease some of the symptoms of menopause. 

Stop smoking 

It is a good idea to try to stop smoking as soon as you can as the intensity of menopausal symptoms 

tend to be higher for those who smoke. 

Drink sensibly 

Alcohol increases hot flushes and increases the risk of breast cancer. Try not to drink more than 

2-3 units of alcohol a day and keep at least one day a week alcohol-free.

What happens during the menopause?  

During menopause, the levels of oestrogen and progesterone hormones in the body dip. 

It is this dip in oestrogen, specifically, that leads to symptoms such as difficulty sleeping, brain fog, 

or changes in mood as well as irregular periods, hot flushes and night sweats, to name a few. 

How does HRT work? 

HRT, or hormone replacement therapy, is the most commonly prescribed treatment to relieve the 

symptoms of menopause. It works by increasing oestrogen levels in the body. Having similar levels of 

oestrogen to those before menopause help to reduce the symptoms that you may be experiencing. 

What about the different types of HRT? 

The main types of HRT that you may be prescribed are combined HRT, which contains both 

oestrogen and progesterone, or oestrogen-only HRT. Oestrogen-only HRT can be harmful to the 

lining of the womb, which is why women with a womb are normally offered combined HRT as it 

provides protection for the womb lining. Oestrogen-only HRT is usually only offered to women who 

have had their womb removed. 

HRT medication is available as oral tablets, skin patches, gels that are rubbed into the skin, implants, 

and vaginal creams or pessaries.

STAYING 
HEALTHY 
DURING 
MENOPAUSE
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Because Utrogestan 100mg Capsules may cause drowsiness, they should be taken at bedtime. 

Utrogestan 100mg Capsules should not be taken with food.

You will also be prescribed oestrogen HRT medication, and you should take 
this every day, or as prescribed by your doctor.  

There are 2 different ways to take Utrogestan and your doctor will 
tick the box next to the one that you should follow. 

They will also indicate the date of specific days in your cycle to help 
you with taking your medication. 

Option 1

Option 2

HOW TO TAKE UTROGESTAN 100MG CAPSULES

PROGESTERONE
TO BE ADDED 
FOR HRT IN 
WOMEN
WHO HAVE 
A UTERUS

TIMELINE OF THE MONTH 1-28 DAYS

Day 1

Day 1

Day 25

Day 15

Day 28

Day 26

1 15 2625 28
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Oestrogen (as directed by your doctor)

Oestrogen (as directed by your doctor)

+ EITHER Day 1 to 25: Utrogestan 100mg 
(1 capsule at bedtime)

OR Day 15 to 26: 
Utrogestan 2x100mg
(2 capsules at bedtime)


